U.S. NAVAL HOSPITAL ROTA FORMULARY

June 2008

ANALGESIC – NON NARC
Acetaminophen tab 325mg, 80mg chew; 80mg/0.8ml drops; 160/5ml susp; supp: 120mg, 325mg supp

Aspirin tab 325mg, 325mg EC, 81mg chewable

Fioricet  tab

Salsalate tab 500mg

Tramadol (Ultram) tab 50mg

ANALGESIC – NARC/CONTROLLED

**Codeine 30mg tabs

*Darvocet-N-100 tab

**Fentanyl (Duragesic) patches

*Fiorinal tab

*Lortab 7.5/500 tabs/elixer 

**Meperidine (Demerol) 50mg tab

**Morphine: 10mg/5ml Syrup; MS Contin tab 15, 30, 

**Percocet (oxycoxdone/APAP) 5mg/325mg tabs

*Tylenol #3 tabs; elixir 12-120mg/5ml

*Vicodin 5/500 tab

ANALGESIC – NSAID

Ibuprofen (Motrin) tab 200mg, 400mg, 800mg; 100mg/5ml susp

Meloxicam (Mobic) 7.5mg & 15mg tablets 

Naproxen (Naprosyn) 250 & 500 mg tab; 

Piroxicam (Feldene) cap 20mg

ANALGESIC – COX II

Celecoxib (Celebrex) cap 100mg, 200mg

ANTI-CONVULSANT

Carbamazepine 100mg chew, 200mg tab; 100mg/5ml susp

*Clonazepam (Klonopin) tab 0.5mg, 

Divalproex (Depakote)  EC 250mg, ER 250mg, ER 500mg

Gabapentin (Neurontin) cap 100mg, 300mg, 

*Phenobarbital tab 32.4mg, 20mg/5ml oral elixir
Dilantin Brand 50mg chew, 100mg cap; 125mg/5ml

ANTI-EMETICS

Meclizine (Antivert) tab 25mg

Prochlorperazine (Compazine) tab 5mg;  25mg supp

Promethazine (Phenergan) tab 25mg; 12.5mg, 25mg supp; 6.25mg/5ml syp

Trimethobenzamide (Tigan) supp 200mg

ANTI-GOUT

Allopurinol (Zyloprim) tab 100mg, 300mg

Colchicine tab 0.6mg

Probenecid tab 500mg

ANTI-INFECTIVES
Antibacterials

Amoxicillin cap 250mg, 500mg; 250mg/5ml susp, 400mg/5ml susp

Augmentin tab 500mg, 875mg,1,000mg XR, 400mg/5ml susp, 600mg/5ml ES susp

Azithromycin (Zithromax) tab 250mg; susp 200mg/5ml, 1gm packet

Cefdinir (Omnicef) 125mg/5ml susp

Cephalexin (Keflex) cap 250mg, 500mg; susp 250mg/5ml

Cefpodoxime (Vantin) 100mg/5ml susp

Cefprozil (Ceftin) 250mg/5ml susp

Cefuroxime (Ceftin) tab 250mg, 250mg/5ml susp

Ciprofloxacin (Cipro) tab 250mg, 500mg

Clindamycin (Cleocin) cap 150mg, soln 75mg/5ml

Co-trimoxazole (Septra, Bactrim) DS tab; susp

Dicloxacillin 250mg cap, 500mg cap

Doxycycline 100mg cap

EES  200/5ml susp

Erythromycin base (Ery-Tab) tab 250mg,

Gatifloxacin (Tequin) tab 200mg, 400mg

Minocycline (Minocycline) cap 50mg 

Penicillin VK tab 250mg; 500mg, 250/5ml susp

Penicillin G benzathine 1.2 million units, Bicillin C-R 900/300 inj

  Sulfisoxazole 500/5ml susp

  Tetracycline cap 250mg; 

Antifungals

   Fluconazole (Diflucan) tab 150mg ONE DOSE for vaginal candidiasis, 40mg/ml  

            oral suspension  

Griseofulvin (Grifulvin) susp 125mg ultramicrosize; 125/5ml microsize

Itraconazole (Sporanox) caps 200mg

Ketoconazole (Nizoral) tab 200mg

Nystatin susp

Terbinafine (Lamisil) 250mg tab

Antivirals

Acyclovir (Zovirax) cap 200mg; tab 800mg, 200mg/ml susp 

Amantadine (Symmetrel) cap 100mg

Urinary tract anti-infectives, misc.

Nitrofurantoin cap  (Macrobid 100mg),  25mg cap, 25mg/5ml susp
Phenazopyridine (Pyridium) tab 100mg

Miscellaneous

Chloroquine phosphate tab 500mg 

Ethambutol tab 400mg

Isoniazid tab 300mg 

Hydroxychloroquine (Plaquenil) tab 200mg

Mebendazole (Vermox) tab 100mg

Mefloquin (Lariam) tab 250mg

Metronidazole (Flagyl) tab 250mg, 500mg

Primaquine tab 26.3mg

Pyrazinamide tab 500mg

Rifampin cap 300mg

ANTI-MIGRAINE

*Midrin

Sumatriptan (Imitrex) tab 25mg & 6mg syr

Zolmitripan (Zomig-ZMT) 2.5mg tab (Preferred agent)

ANTI-PARKINSON

Benztropine (Cogentin) tab 2mg

Bromocriptine (Parlodel) tab 2.5mg

Sinemet 25/100, 

Trihexyphenidyl tab 2mg

CARDIOVASCULAR

Anti-arrhythmics

Amiodarone tab 200mg

Quinidine sulfate tab 200mg, 

Quinine Gluconate tab 324mg

ACE Inhibitors / Receptor Antagonists

Captopril (Capoten) tab 25mg, 

Lisinopril (Zestril) tab 5mg, 10mg, 20mg 

Telmisartan (Micardis) Tablet 40mg

Beta-blockers

Atenolol (Tenormin) tab 25mg, 50mg, 100mg

Carvedilol 3,125mg, 6.25mg, 25mg

Metoprolol (Lopressor) tab 50mg, 100mg

Metoprolol ER tab 25mg, 50mg, 100mg

Propranolol (Inderal) tab 10mg, 40mg; LA 60mg, 80mg; 20mg/5ml soln

Calcium channel blockers
Amlodipine 5mg, 10mg

Diltiazem tab 30mg ;(Tiazac) XR cap 120mg, 180mg, 240mg, 300mg, 360mg  

Nifedipine cap 10mg; Adalat CC tab 30mg, 60mg, 90mg

Verapamil (Calan) tab 80mg; SR tab 180mg, 240mg
Misc.

Clonidine tab 0.1mg

Clopidogrel (Plavix) 75mg

Digoxin tab 0.125mg 0.25mg; 0.05mg/ml elixir

Prazosin (Minipress) cap 1mg

Terazosin (Hytrin) cap 1mg 2mg, 5mg, 10mg 
Diuretics
Acetazolamide (Diamox) tab 250mg;

Furosemide (Lasix) tab, 40mg; 10mg/ml soln

Hydrochlorothiazide tab 25mg, 

Spironolactone tab 25mg

Combination

Maxzide 50/75 tabs
Nitrates / Vasodilators
Isosorbide Dinitrate tab 10mg

Isosorbide Dinitrate SR cap 40mg

Hydralazine tab, 25mg

Nitroglycerin SL tabs 0.3mg, 0.4mg, 0.6mg

Nitroglycerin 2% ointment

Nitroglycerin patch 0.2mg/hr, 0.4mg/hr

Nitroglycerin sublingual spray

CHEMOTHERAPEUTIC

Fluorouracil (Efudex) 5% cream

Goserelin Implant 10.8mg

Tamoxifen (Nolvadex) tab 10mg,

COUGH AND COLD

Antihistamines

Chlorpheniramine (Chlor-Trimeton) tab 4mg, 8mg ER cap,2mg/5ml syrp 

Cyproheptadine (Periactin) tab 4mg; 2mg/5ml elix

Diphenhydramine (Benadryl) cap 25mg, 12.5mg/5ml

Hydroxyzine tab 10mg, 25mg; 25mg/5ml

Loratadine (Claritin) 10mg tablet and 1mg/ml syrup
Decongestants
Pseudoephedrine (Sudafed) tab 30mg, 60mg; 120mg LA; 30mg/5ml sol

Rondec Oral Drops (Carbinoxamine 1mg & Pseudoephedrine 15mg per 1ml)
Combination
Actifed tab and syrup

Deconamine SR

Miraphen PSE (or equivalent 600mg guaif/120mg PSE)

Robitussin DM

Robitussin AC
Expectorants
Guaifenesin tab 400mg

Robitussin plain

Misc.

Benzocaine (Hurricaine) Spray

Benzonatate (Tessalon) perles 100mg

Cepacol lozenges; plain & w/benzocaine

DENTAL

Chlorhexidine 0.12% soln

Kenalog in orabase

Lidocaine 2% viscous soln

Sodium Fluoride 1.1% Gel (Prevident)

Stannous Fluoride 0.4% Gel (Gel-Kam)

DERM/TOPICALS

Acne preps

Adalapine (Differin) 0.1% cream

Benzamycin topical

Benzoyl peroxide (Benzac) gel 5%, 10%; wash 10%

Isotretinoin (Accutane) cap 20mg, 40mg

Tretinoin (Retin-A) cream 0.025%, 0.05%,    

Anti-bacterial/anti-infectives

Bacitracin

Clindamycin (Cleocin) 1% soln, 

Erythromycin 2% soln

Mupirocin (Bactroban) oint, 

Podofilox (Condylox) 0.5% topical gel

Triple Antibiotic oint

Anti-fungals

Clotrimazole (Mycelex) 1% cream, soln

Ketoconazole (Nizoral) 2% cream, shampoo

Miconazole 2% cream

Tolnaftate 1% cream, 1% solution, 1% powder

Triamcinolone/nystatin (Mycolog II) cream

Nystatin cream 

Anti-parasitics

Permethrin (Elimite) cream 5%, 

Pyrethrins (Rid) shampoo

Psoriasis agents

Fluocinolone (Derma Smooth/FS) 0.01% topical oil

Pyrithione (DHS Zinc) 2% shampoo 

Selenium (Selsun) 2.5% shampoo

Rectal preps

Anusol supp

Anusol HC supp, cream

Dibucaine 1% oint

Hydrocortisone (Cortenema) enema 100mg

Proctofoam HC

Witch Hazel (Tucks) pads

Steroids

Clobetasol  (Temovate) 0.05% cream,  oint

Desonide (DesOwen) 0.05% cream, oint, 

Fluocinolone (Synalar) 0.01% solution
Fluocinonide (Lidex) 0.05% cream, oint, gel, soln
Flurandrenolide (Cordran) tape

Hydrocortisone 2.5% cream, 1% cream and oint; 0.5% cream

Hydrocortisone valerate (Westcort) 0.2% oint, cream
Kenalog in orabase

Triamcinolone (Kenalog) 0.1%, 0.5% cream, 0.1% oint, 

Moisturizers

Absorbase (Eucerin Type) cream

Ammonium Lactate (LacHydrin Type) 12% lotion
Cetaphil lotion & cleanser

Vanicream

Oatmeal colloid plain (Aveeno)

Sarna lotion

Urea 20% cream, 

White Petrolatum

Miscellaneous Topicals

Aluminum Acetate (Domeboro Type) Tablets

Aluminum Chloride (Drysol)

Analgesic Balm (Ben Gay Type) Ointment

Calamine Lotion

Dermoplast

Hydroquinone 4% cream

Lidocaine 5% oint, 2% jelly

Lidocaine/Prilocaine (Emla) cream

Pimecrolimus 1% cream (Elidel)

Salicylic Acid Plaster 40%

Salicylic Acid solution17% solution

Silver sulfadiazine (Silvadene) 1% cream

Vitamin A&D oint

Zinc oxide ointment

GASTROINTESTINAL

Antacids

Gaviscon tab

Maalox plus susp

Anti-diarrheals

Loperamide (Imodium) cap 2mg

Diphenoxylate (Lomotil) tab 

Anti-inflammatory (Bowel)

Mesalamine (Asacol) tab 400mg

Sulfasalazine (Azulfidine) tab 500mg, 

Antispasmodics/Anticholinergics

Dicyclomine (Bentyl) tabs 10mg; 

Donnatal tab; elixir

Glycopyrrolate (Robinul) tab 1mg

Propantheline (Pro-Banthine) tab 15mg

Laxatives/bowel prep

Bisacodyl (Dulcolax) tab 5mg; supp 10mg

Co-Lyte

Docusate calcium (Surfak) cap 240mg

Docusate sodium (Colace) soln 10mg/ml

Fleet enema regular; children’s; 

Fleet Bowel Prep Kit #1
Glycerin Pediatric & Adult Suppositories

Lactulose soln 10gm/15ml

Milk of Magnesia

Magnesium Citrate soln

Polyethylene glycol (Miralax) Powder

Psyllium powder (Metamucil & Metamucil sugar-free)

Senokot 8.6mg tablet

Ulcer/esophagitis

Esomeprazole 20mg Capsule

Omeprazole 20mg Capsule

Ranitidine (Zantac) tab 150mg; 15mg/ml 

Misc.

Bismuth subsalicylate (Pepto-Bismol) tabs & susp 

Metoclopramide (Reglan) tab 10mg; 5mg/5ml

Simethicone (Mylicon) chew tab 80mg & drops

Pedialyte Soln

HEMATOLOGY

Enoxaparin (Lovenox) inj. 30, 60, 80, 100mg

Dipyridamole (Persantine) tab 25mg, 

Pentoxifylline (Trental) tab 400mg

Warfarin (Coumadin) tab 1mg, 2mg,  5mg, 

HORMONES/ENDOCRINE

Contraceptives

Depo-Provera 

Demulen 1/35
Desogen/Apri/Ortho-Cept

Lessina/Sronyx

Levonorgestrel (Mirena) 52mg IUD

Loestrin 1/20, 1/35
Lo-Ovral

Norethindrone 0.35mg (Nor-QD)

Nuva-Ring Vaginal Ring

Ortho-Novum (Norinyl) 7/7/7, 1/35
Ortho Evra

Ortho-TriCyclen

Paragard-T 380-A IUD

Plan B
Triphasil/Tri-Levlin

Yasmin
Reproductive Hormones

Clomiphene  (Clomid) tab 50mg

Conj. estrogen (Premarin) tab 0.3, 0.625, 1.25mg;

 vag. cr.

Esterified Estrogens & methyltestosterone (Estratest & Estratest HS) tabs

Estradiol (Esclim) patch all strengths; 1mg (Estrace) tabs

Medroxyprogesterone tab 2.5mg, 10mg 

Norethindrone Acetate (Aygestin)  5mg tab

Prempro tab 0.3mg-1.5mg & 0.625mg-2.5mg 

Premphase tab 0.625mg-5mg

Systemic steroids

Dexamethasone (Decadron) tab 0.5mg, 

Prednisone (Deltasone) tab 5mg, 20mg, 

Prednisolone 15mg/5ml Syrup (both generic AND Brand Name ORAPRED)

**Please note, while Orapred is more palatable, it is also 10x the cost of generic, please use only in those younger patients with whom compliance is a over-riding concern** 

Thyroid/Anti-thyroid

Levothyroxine (Synthroid) tab 25, 50, 100, 125, 150, 200, mcg

Propylthiouracil 50mg tab

Misc. Hormones, Etc

Alendronate (Fosamax) tab 5mg, 10mg, 35mg, 70mg

Methylergonovine (Methergine) tab 0.2mg

Raloxifene (Evista) 60mg tab

HYPOGLYCEMICS

Glipizide (Glucotrol) tab 5mg, 10mg

Glyburide (Glynase Micronized) tab  3mg

Metformin (Glucophage) tab 500mg, 850mg, 1000mg; 

  Insulin:  Novolin R, NPH, 70/30, Aspart (NovoLog),

  Insulin Glargine (Lantus)

Misc./supplies

Alcohol pads

Glucagon Emergency kit

LANCETS

Optium Plus Blood Glucose Test Strips

Syringes –  0.5ml, 1ml

HYPOLIPIDEMICS
Ezetimbe (Zetia) tab 10mg

Fenofibrate (Triglide) 50mg tab

Gemfibrozil (Lopid) tab 600mg

Niaspan XR tab 500mg, 1000mg

Pravastatin (Pravachol) tab 20mg (Flight status only)

Simvastatin (Zocor) tab 5mg, 10mg, 20mg, 40mg 

MUSCLE RELAXANTS

Cyclobenzaprine (Flexeril) tab 10mg

Methocarbamol (Robaxin) tab 500mg

NASAL PREPS

Desmopressin (DDAVP) nasal spray

Fluticasone (Flonase) nasal spray

Oxymetazoline (Afrin) 12-hour nasal spray

  Phenylephrine (Neo-Synephrine) 0.125% Nasal drops, 0.25% Nasal spray

Sodium Chloride 0.9% drops

Sodium Chloride 0.65% spray 

OPTHALMICS

Anti-infectives

Bacitracin Ophth oint

Blephamide Ophth susp

Erythromycin Ophth oint

Gentamicin Ophth soln; oint

Loteprednol (Lotemax) 0.5% eye susp

Moxifloxacin (Vigamox) 0.5% eye drop

Polytrim Ophth soln

Sulfacetamide (Sulamyd) 10% Ophth soln; oint

Tobramycin Ophth soln and oint

Tobradex Opth soln and oint

Anti-viral

Trifluridine (Viroptic) 1% Ophth soln

Allergy & Cold

Cromolyn (Crolom) 4% soln

Naphcon-A

Olopatadine (Patanol) soln

Anti-Glaucoma

Brimonidine (Alphagan P) 0.15% Ophth soln

Dorzolamide (Trusopt) 2% Ophth soln

Latanoprost (Xalatan) 0.005% Ophth soln

Pilocarpine 1%, 2%, 4% Ophth soln; 4% gel

Timolol (Timoptic) 0.25%, 0.5% Ophth soln;

Timolol XE 0.25, 0.5% gel forming (Timoptic XE)

Mydriatics
Atropine 1% soln and oint

Cyclopentolate (Cyclogyl) 1%, 2% Ophth soln

Dipivefrin (Propine) 0.1% Ophth soln

Homatropine Br 5% Ophth soln

Phenylephrine 2.5%10% Ophth soln 

Scopolamine 0.25% Ophth soln

Tropicamide (Mydriacyl) 1% Ophth soln

Steroids/NSAIDS

Flubiprofen (Ocufen) soln (2.5ml)

Fluorometholone (FML) 0.1% Ophth susp

Ketorolac (Acular) soln 

Prednisolone acetate 1% soln

Rimexolone (Vexol) soln 

Wetting/Lubricants

Artificial Tears soln, oint

  Lacri-lube
Refresh Plus

Sodium Chloride 5% oint, soln

OTIC 

Acetic Acid (Borofair) 2% otic soln

Auralgan

Carbamide peroxide (Debrox) drops

Cortisporin otic susp

VoSol HC (Acetic Acid 2% & HC 1%) otic soln

PSYCHOTHERAPEUTIC

Antidepressants

Amitriptyline (Elavil) tab 10mg, 25mg, 

Bupropion (Wellbutrin) 75, 100mg: 100mg SR, 150mg SR

Citalopram (Celexa) tab  20mg

Doxepin 25mg cap

Fluoxetine (Prozac) cap 10mg, 20mg

Imipramine tab 10mg, 25mg

Nortriptyline (Pamelor) cap 25mg

Paroxetine (Paxil) tab 20mg, 

Sertraline (Zoloft) tab 50mg, 100mg (Split tabs)

Trazodone (Desyrel) tab 50mg

Venlafaxine XR (Effexor XR) cap 37.5mg, 75mg, 150mg

Antipsychotics

Haloperidol (Haldol) tab 2mg

Risperidone tab 1mg, 2mg

Anxiolytics

*Alprazolam (Xanax) tab 0.25mg, 0.5mg

Buspirone (BuSpar) tab 5mg, 10mg, 

*Diazepam (Valium) tab 5mg, 

*Lorazepam (Ativan) tab 1mg 

Mood Stabilizers

Divalproex (Depakote) EC 250mg; 

Lithium carbonate cap 300mg

Sedative / Hypnotics

*Chloral hydrate 500mg/5ml Syrup

*Temazepam (Restoril) cap15mg

*Zolpidem (Ambien) tab 5mg, 10mg

PSYCHOSTIMULANTS

**Adderall XR tab 15mg, 20mg, 30mg

**Concerta tab 18mg, 27mg, 36mg, 54mg

**Dextroamphetamine tab SR cap 10mg, 

**Methylphenidate (Ritalin) tab 5mg, 10mg

RESPIRATORY

Inhaler

Albuterol (Proventil) MDI, inhalation solution 0.5%,

Combivent Inhaler

Cromolyn Neb 20mg/2ml

Fluticasone (Flovent) MDI 44mcg, 110mcg, 220mcg, 

Ipratropium (Atrovent) MDI, 0.02% neb soln

    Salmeterol (Serevent) Diskus
Tiotropium (Spiriva) HandiHaler

Triamcinolone (Azmacort) MDI

Advair Diskus 125/50, 250/50, 500/50 powder

Spacers
Aerochamber, w/mask Infant (0 to 18 months)

Aerochamber, w/mask Child (18 months to 6 years)

Optihaler, (children >6 years & adults)

Misc.

Entex PSE (Guaifen & Pseudoephedrine)

Montelukast (Singulair) tab, chewtab, 10mg; 5mg, 4mg

Terbutaline (Brethine) tab 2.5mg

Theophylline 100mg ER tab, 200mg ER tab, 300mg ER cap

VAGINAL

Clindamycin (Cleocin) cream 7 day 

Clotrimazole 7-day vag cream

Metronidazole 0.75% vag gel 

Nonoxynol (Gynol II) 3% Vaginal Jelly

Nystatin Vag tabs

VITAMINS/SUPPLEMENTS

Calcium Carbonate (OS-Cal) 500mg tab

Calcium 600mg/Vitamin D 200IU (Oscal D)

Ferrous sulfate 325mg tab; 15mg elemental/0.6ml drops

Folic Acid 1mg tab

Magnesium Oxide 400mg tab

Multivitamin Adult

Multivitamin & MVI w/Iron – Pediatric drops

Potassium Cl 20mEq/15ml liq, 20mEq tabs (K-Dur)

Prenatal vitamin w/1mg folic acid tab

Sodium Fluoride 0.5mg/ml soln; tab 1.1mg, 2.2mg

Vitamin B-1 50mg tab

Vitamin B-6 50mg

Vitamin B-12 1000mcg

MISC

Alfuzosin (Uroxatral) tab 10mg

Anaphylaxis Kit – EpiPen, EpiPen Jr

Donepezil (Aricept) tab 5mg, 10mg

Oxybutynin (Ditropan) tab 5mg 

Sodium Citrate (Bicitra)

Tolterodine (Detrol LA) 2mg and 4mg

Kayexalate Susp 15gm/60ml

Nicotine 7mg, 14mg, 21mg patches; gum

Inpatient Injectables

Ampicillin inj

Cefazolin (Ancef) 

Cefotaxime

Ceftriaxone

Cefoxitin

Cefuroxime 750mg

Cleocin 

Dexamethasone

Doxycycline

Erythromycin

Gatifloxacin

Gentamicin

Ketorolac

Levaquin (only until supplies are exhausted)

Nafcillin

Penicillin G

Promethazine

Nafcillin

Triamcinolone

Unasyn (Ampicillin/Sublactam)

Vancomycin

Zosyn (Pipercillin/Tazobactam)

Note: * is controlled scheduled III-V medication, ** is controlled schedule II medication 
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